
 
 

 STUDY OF THE INFLUENCE OF THE 

OPERATIONAL PARAMETERS ON THE REMOVAL 

OF COD, BOD AND COLOUR OF AN INDUSTRIAL 

WASTEWATER TREATMENT PLANT 

AIDIL AZAMI BIN MUSTAFA  

SCHOOL OF CIVIL ENGINEERING           

UNIVERSITI SAINS MALAYSIA                             

2018 



 
 

 
 

 

 

 

 

 

 

 

 

 

 

  

 



3 
 

STUDY OF THE INFLUENCE OF THE OPERATIONAL 

PARAMETERS ON THE REMOVAL OF COD, BOD AND COLOUR 

OF AN INDUSTRIAL WASTEWATER TREATMENT PLANT  

By 

AIDIL AZAMI BIN MUSTAFA  

This dissertation is submitted to  

UNIVERSITI SAINS MALAYSIA 

As partial fulfilment of requirement for the degree of 

 

BACHELOR OF ENGINEERING (HONS.)  

(CIVIL ENGINEERING) 

 

 

 
[...]
tank followed by secondary clarifier. The aeration tank is to maintain the specific 

concentration of biomass (measured as mixed liquor suspended solids(MLSS) or mixed 

liquor volatile suspended solid (MLVSS) with a sufficient dissolved oxygen (DO) 

(typically 2mg/L) to biodegrade the soluble organic matter. Then, cyclic activated sludge 

or sequence batch reactor (SBR) is another technology that offer several operational and 

performance advantages over the conventional activated sludge process (Arun, 2011). 

Aerobic granular sludge (AGS) technology is one of alternative option in biological 

treatment which high capability to withstand extensive organic and inorganic loads and 

demonstrated to have high potential to treat various types of wastewaters. Sequence 

Batch Reactor (SBR) is used to develop aerobic granules with intermittent aerobic-

anaerobic mode with 8 cycles in 24 hours. As result, the technology offers rapid settling  

for solid liquid separation in wastewater treatment (Saad et al., 2018).Bakare et al. (2017) 

was discovered that sequence batch reactor operated under continuous low aeration 

scheme in the reactor enhance microbial activity degrading organic materials and the 

performance was better compared to the reactor operated under cyclic aeration scheme. 

 

 

 

 

 

 



 

15 
 

2.2.1.2. Pond Technology  

This technology is widely used for treatment of latex wastewater from primary 

rubber industry. Almost all palm oil and rubber factories in Malaysia have installed pond 

as a primary wastewater treatment (Usa, 2007). Before entering the pond system, there 

is a latex trap and a neutralization stage as a pretreatment step.  This technology can 

remove over 95% Biological Oxygen Demand (BOD) when properly designed and BOD 

levels of 50-100 mg/L can be achieved by this method (Lonholdt and Andersen, 2005).    

 

Pond system require low cost and it is more economical. Biological pond very 

effective at removing disease-causing organisms (pathogens) from wastewater. The 

treated effluent suitable for irrigation purpose. However, this process requires large 

installation area and generate strong smell because the treatment in open space. The 

implementation of pond system might cause pollution to the groundwater if the pond 

does not carefully cover by waterproofing material. This process only suitable for less 

polluted wastewater such as wastewater from the miscellaneous rubber processing. Due 

to strong smell, it should not be applied near to the residential area. Lastly, the application 

biological pond are not effective on the removal of heavy metal and the open space of 

pond provide a breeding area for mosquitoes and other insects.(Nguyen and Luong, 

2012). Table 2.3 shows the various rubber treatment system and their efficiency. 

 

 

 

 

 



 

16 
 

Table 2. 3: Rubber treatment system and their efficiency 

 

Treatment Description 
COD removal 

efficiency (%) 

BOD removal 

efficiency (%) 

SS removal 

efficiency (%) 
Reference 

Aerobic filter 

Packed with aquarium media with 

dimension of 30 cm * 100 cm; OLR = 

11.8 gCOD/L/day and HRT= 10 days 

92 - - 
Anotai et al. 

(2007) 

Up-flow anaerobic 

sludge blanket (UASB). 

Steel cylinder shape with dimension of 

600 m3 * 250m3, consist of a wastewater 

distributor, a lid for scraping sludge, dry 

rubber content and a gas -solids 

separator. 

80   
Taechapatarakul 

(2008) 

Biological method 

incorporated with 

sulphate reduction 

system (purple non-

sulphur photosynthetic 

bacteria 

Optimum growth in latex wastewater 

with 0.50% ammonium sulphate and 

1mg/L nicotinic acid in a pure culture and 

or a mixed culture 

90 90 - 
Kantachote et al. 

(2005) 

Ozonation followed by 

batch activated sludge 

process. 

 

Ozone dosage = 66.44 mg O3/L O2 of; 

pH= 9.0 and contact time = 30 min 
92 96 - 

Rungruang and 

Babel (2008) 

Combined physical, 

chemical and biological 

method (gas injection 

technique). 

- 67 77 - 
(Yusoff et 

al.,2004) 



 

17 
 

2.2.1.3. Effective Microorganism (EM) and Photosynthetic Bacteria 

The use of effective microorganism reduces the volume of sewage sludge and has 

been suggested in wastewater treatment plant, or on-site wastewater treatment system 

such as septic tank and industrial effluent. EM is a mixer of various groups of naturally 

useful living in the environment, not pathogenic, anaerobic microorganism such as 

phototrophic, lactic bacteria and yeast. From the research studied by (Priya et al., 2015), 

the maximum removal of COD and TSS were 88% and 80%  respectively in Hybrid Up 

flow Anaerobic Sludge Blanket (HUASB) reactor in the presence of (EM)  with OLR of 

9kg.COD/m3/day  while HUASB reactor in the absence of (EM) only remove 76% of 

COD and 68% of TSS. Photosynthetic bacteria (PSB) have been used to treat heavy 

metal, dye wastewater, olive milk wastewater and latex wastewater because the common 

wastewater treatment method such as activated sludge process generates large amount of 

hazardous sludge. The soybean wastewater COD decreased by 95.7% after 168 hours 

treatment by PSB called as Z08 without extra light and oxygen provision(Lu et al., 2010). 

Namsivayam et al., (2011) had found that a reduction of all test parameters under all 

tested incubation period in treated domestic sewage. Total dissolved solid had been 

reduced from 21060 mg/L to 1012, 940 and 901 mg/L. Then, the pH also reduced from 

9.0 to 8.4, 7.4 and 7.1. The COD was decrease from 164 to 141,112 and 109 mg/L and 

the BOD was reduced from 2.8 to 2.1, 1.5 and 0.9 at respective incubation time.  

 

 

 

 



 

18 
 

2.2.2 Physical and Chemical Treatment Methods 

Generally Physical treatment is preliminary step in almost all the processing 

industries. Rubber trap is one of the physical treatment to recover un coagulated latex 

and other solid particles from the wastewater before proceeding to the secondary 

treatment. However, the removal of this conventional rubber trap is lower. Therefore, the 

flotation technique has been researched to improve the treatment efficiency of 

conventional rubber trap in the latex industry. The result implied that the pH adjustment 

the mixed wastewater from concentrated latex and skim rubber process lines gave to be 

4.5 and it promoted the highest coagulation efficiency. The removal of SS, turbidity, 

COD and BOD were 98%, 99%, 80% and 81% respectively. As conclusion, air flotation 

could promote a higher treatment efficiency and rubber recovery from the rubber trap. 

Therefore, the method can be an alternative solution in latex wastewater 

management(Nguyen and Luong, 2012).  

 

2.2.2.1. Coagulation and Flocculation  

Coagulation and flocculation is one of the most widely used solid liquid separation 

process for the removal of suspended solid, dissolved solid, colloid and organic matter 

in industrial wastewater. After addition of coagulant and flocculant, dispersed particles 

are aggregated or agglomerated together to form large particles called as flocs which 

settle down and cause clarification of the system. Coagulant is mainly induced by 

inorganic metal salts, such as ferric chloride, FeCl3 and aluminium sulphate, Al2(SO4)3. 

In some cases, metal salts can be used in wastewater treatment without assistance of 

flocculant(Lee et al., 2014).  

 



 

19 
 

Coagulation-flocculation is a treatment method that used cationic inorganic metal 

salts as coagulants and long chain non-ionic or anionic polymer act as flocculants. Most 

of suspended solid particle in the wastewater carry negative charge in aqueous medium. 

By addition of inorganic coagulant, metal salt will hydrolyse rapidly in the wastewater 

to form cationic species, which are absorbed the negative charged colloidal particles, 

resulting the formation of flocs. However, the coagulation processes not always perfect 

because only small flocs are formed give a problem at sedimentation process. Therefore, 

the uses of an anionic or non-ionic polymeric flocculant to bring together the slow 

settling micro -flocs formed by the coagulant to form larger and denser flocs ,thereby 

facilitating their removal in subsequent, sedimentation, flotation and filtering stage(Lee 

et al., 2014). 

 

2.2.2.2. Electrolysis, electrocoagulation and electro flotation    

The biological method used for latex wastewater required long hydraulic 

retention time and high shock load capacity. Therefore, electrochemical method is more 

appropriate method because its cost, easy to control, short retention time and high 

efficiency of removal. This method was developed based on in-situ hypochlorous acid 

(HOCL) generation. The HOCL act as oxidizing agent to destroy the organic compound 

in the latex wastewater. Then, the optimum operating condition were found at initial pH 

4.5, three percent of sodium chloride and the current density 74,5mA/cm2.  After 90 min 

electrolysis, the pH become 7.3 and removed 98% COD and 97% BOD. The 

electrochemical treatment requires shorter hydraulic retention time compared to the 

conventional biological treatment and the other aerobic oxidation method (Nguyen and 

Luong, 2012).  

 



 

20 
 

Nguyen and Luong, (2012) also mentioned in their research study another 

advantage of electrochemical treatment is the use of solar energy for electrolysis, which 

help for rural areas in order to reduce running cost of the treatment processes. Ni’am et 

al.,(2007)have found that COD removal efficiency is high as 72.28% and 96.74% of the 

turbidity removal with current density of 5.62 mA cm-2 using electrocoagulation 

technique. 

 

2.2.3 Advance treatment Technologies  

2.2.3.1. Advance oxidation processes (AOPs) 

Advance oxidation processes (AOPs) is the treatment that utilize the very strong 

oxidizing power of hydroxyl radicals to oxidize organic compounds to the preferred end 

product of carbon dioxide and water. This advance treatment has many benefits in 

wastewater treatment because they can be applied for overall organic content reduction. 

Specific pollution destruction, sludge treatment, odour and colour reduction (John and 

James, 2009). The ozonation method can eliminate odours, reduce oxygen demand 

matter, increase the dissolve oxygen and reduce the suspended solids. The Fenton process 

is one of the advance oxidation processes (AOPs) that gives both economic advantages 

and effectiveness in contaminant reduction for degradation of organics (Ferella, 2018).  

 

 

 

 

 

 



 

21 
 

2.2.3.2. Membrane Technology 

The biological process such as aerated lagoons, facultative lagoons and oxidation 

ditch requires large land area, high energy consumption, long period of treatment. The 

technology of membrane bioreactor (MBR) can overcome of these problems. This 

technology only requires small space area, high ability of disinfection and high loading 

rate capability, high removal of solid and organic compound. Nik et al. (2010) shows 

that the optimum flux of process was obtained at 0.009 m3/m2xh and at this flux rate, the 

process could be continuously operated more than one month without chemical cleaning 

of membranes. The of the removal of COD 96.99% at the initial concentration of 3500 

mg/L and BOD 96.78%. 

 

2.2.4  Combined treatment 

The combine of physical, chemical and biological treatment is the most effective 

treatment of rubber wastewater in Thailand and Malaysia. Combined physical and 

chemical treatment method system followed by two stage biological method was used to 

remove fibre and suspended solid in Malaysia. The treatment involved fibre screening, 

dissolve air floatation(DAF), an aeration basin, a secondary clarifier and a sludge 

dewatering system. The treated effluent is consistent with the DOE standard A. 

(Mohammadi et al., 2010). The combination of treatment process such as decantation, 

stabilization, dissolve air flotation (DAF), coagulation and flocculation bring high 

removal efficiency of suspended solid was 70% but the cost of combination processes 

become higher. Removal of remaining latex in the wastewater play an important role in 

whole wastewater treatment system because it can reduce pollution load and the 

congestion of follow up treatment. Therefore, an appropriate treatment for economy and 

efficiency of removal of remaining latex should be take into consideration(Nguyen and 

Luong, 2012). 



 

22 
 

The combination of chemical and biological processes is an efficient method in 

wastewater treatment. The coagulation and flocculation using iron chloride and chimec 

5161 able to remove 92% of COD, 97% of colour and 44.5% of BOD. Then, the 

combination of chemical and biological treatment generate a clear effluent the removal 

of COD and BOD were 96% and 92.5% respectively (Aboulhassan et al., 2014). 

 

 Summary of Literature Review 

Latex wastewater is highly polluted and contained high amount of organic matter, 

suspended solids and in acidic condition latex wastewater have average amount heavy 

metals (zinc). There are several treatment methods to treat latex wastewater and the 

method have advantages and disadvantages depends on the simplicity, flexibility, 

effectiveness and cost. The most common treatment methods are physical, chemical and 

biological treatment. However biological method in one of the extensively used method 

and biological treatment can be either aerobic and anaerobic conditions. The treatment 

in aerobic condition is widely used because latex wastewater highly in organic matter 

that easily degrade by bacteria and microorganism. The uses of effective microorganism 

(EM) is suggested in the wastewater treatment plant to reduce the volume of sludge and 

the presence of EM increase the removal efficiencies of COD and TSS. Lastly, combined 

treatment is most effective treatment to treat latex wastewater and it started with physical 

followed by chemical and biological treatment.          

 

 

 

 

 



 

23 
 

 CHAPTER 3 

METHODOLOGY 

 Introduction 

This chapter explained on the site selection, wastewater sampling, data collection 

and the experiment that was carried out to achieve the research study. An industrial 

wastewater treatment plant in the Teleflex Medical Sdn Bhd, Kamunting, Perak was 

selected. Most of the Teleflex Medical Sdn Bhd products originated from latex 

processing material such as endotracheal tubes, cardio-thoracic drainage and balloon 

catheters. Therefore, wastewater generated is latex wastewater which coming from the 

cleaning activities where latex containers washed at specific cleaning area. 

For this study, it is focused on the performance of wastewater treatment plant. 

Five selected points was determined in the treatment plant which are wastewater 

collection pit, rubber trap, primary clarifier, Nano aeration tank and Effluent. Rubber trap 

represented as physical treatment in the wastewater treatment plant and primary clarifier 

is the mechanism to separate clear supernatant after chemical treatment which is 

coagulation and flocculation processes. Lastly, Nano aeration tank as biological 

treatment stage where oxygen was provided to promote biological reaction between 

wastewater and dosed effective microorganism (EM). The overall current treatment 

processes of wastewater treatment plant in Teleflex Medical Sdn Bhd shown in Figure 

3.3 and the flow of work of this research summarized in Figure 3.1   

 

 



 

24 
 

 

Figure 3. 1: Flow chart of the research 

 

 


	Study of the influence of the operational parameters on the removal of cod, bod and colour of an industrial wastewater treatment plant_Aidil Azami Mustafa_A9_2018_MJMS

